

35, Wu Chyuan Road,
Wuku Industrial Zone,
Taipei Country, Taiwan.
TEL: (886-2) 22983355
FAX: (886-2) 22997857

TEST REPORT

REPORT NO. HL10157A/2003/
PAGE NO. 1 OF 1
DATE: JAN. 22, 2003

HUN TAI PLASTIC CO., LTD.
47-7 ANNAN LANE, CHINLING VILLAGE, HSIUSHUI
HSIANG, CHANGHUA HSIEN, TAIWAN 504, R.O.C.

The following merchandise was submitted and identified by the vender as:

Type of product: CHAIR BASE
Style / Item No: HTA - 270

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

Base test to ANSI/BIFMA X5.1-1993

Test Method:

- 1) Place the base on a test platform with blocks under base arms.
- 2) Apply a 2500lbf (11100N) load for 1 minute and remove, record any findings.
- 3) Reapply the 2500lbf (11100N) load and maintain until deflection is reasonably stabilized, record any finding.
- 4) Increase the load until the chair base is broken. (Requested by the client)

Test Result:

Style	Broken load (lbf)	Result	Remark
HTA-270	2996.74	Pass	Maximum broken load.

Conclusion: In our opinion, the submitted sample complies with clause 8 of ANSI/BIFMA X5.1-1993 for General - Purpose Office Chair.

Date of Testing : 2003/01/22

- * This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.
- * The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

Over Cheng
Signed for and on behalf of
SGS TAIWAN Ltd.

This report is issued by the Company under its General Conditions for Inspection and Testing Services, printed overleaf. The issuance of this Report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than three months.
本證明書為本公司依據背頁之檢驗及測試服務共同條款所製發。本證明書之製發，並不免除買賣雙方依買賣合約所得行使之權利及所應履行之義務。違反本證明書之約定並不拘束本公司。本公司製發本證明書之責任僅限於經證明之過失，且責任範圍僅限於收取之費用或報酬金額之十倍。除有特別約定外，本公司對檢驗之樣品之保管，不超過三個月。



SGS Taiwan Ltd.

35, Wu Chyuan Road,
Wuku Industrial Zone,
Taipei Country, Taiwan.
TEL:(886-2)22983355
FAX:(886-2)22997857

TEST REPORT

報告號碼: HL10157B/2002/
頁數: 1 OF 1
日期: 2003年01月22日

宏泰塑膠企業有限公司
彰化縣秀水鄉金陵村安南巷 47-7 號

我們依照客戶要求，根據客戶送交之樣品進行測試結果如下：

產品敘述： 椅腳
產品型號： HTA-270

委託測試項目： 美國辦公椅標準 - ANSI/BIFMA X5.1-1993,
(8) 底座試驗—靜態

委託測試方法：

- 1) 將底座放在測試平台上，每個椅臂都用一方形鐵塊墊高。
- 2) 施加一 2500 磅(1136 公斤重) 的荷重保持 1 分鐘然後移開荷重，紀錄有無異常。
- 3) 重新施加 2500 磅(1136 公斤重) 的荷重及保持直到合理的變形穩定，紀錄有無異常。
- 4) 繼續增加荷重直到底座斷裂 (藉由客戶要求)。

委託測試結果：

型號	斷裂荷重	結果	附註
HTA-270	2996.74 磅重	通過	最大斷裂荷重

結論：由客戶送交之樣品，經過測試通過美國辦公椅標準ANSI/BIFMA X5.1-1993, 第8項規格要求。

測試日期: 2003/01/22

※除非獲得本實驗室書面同意，此份報告不得摘錄複製，但全部除外。
※本試驗僅對送驗樣品負責。

Signed for and on behalf of
SGS TAIWAN Ltd.

This report is issued by the Company under its General Conditions for Inspection and Testing Services, printed overleaf. The issuance of this Report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than three months.

本證明書為本公司依據背頁之檢驗及測試服務共同條款所製發。本證明書之製發，並不免除買賣雙方依買賣合約所得行使之權利及所應履行之義務。違反本證明書之約定並不拘束本公司。本公司製發本證明書之責任僅限於認證明之過失，且責任範圍僅限於收取之費用或報酬金額之十倍。除有特別約定外，本公司對檢驗之樣品之保管，不超過三個月。